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30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -45.58 dBm -20.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.75112 MHz -45.53 dBm -20.53 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46191 GHz -44.63 dBm -19.63 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47260 GHz -44.32 dBm -19.32 d
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7.000 GHz 10,000 GHz 1.000 MHz 7.34660 GHz -41,00 dBm -16,00 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34519 GHz -40.34 dBm -15.84 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.52356 GHz -36.62 dBm -11.62 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54206 GHz -36.44 dBm -11.44 dB
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hid bl
{ L J L JL J o
Date 10 : 2B.DEC.2023 03:16:56
TEL : 886-3-327-3456 Page Number : A8-56 of 60

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 7C / 20MHz+15MHz
QPSK
Lowest Channel / 1IRB0O and 1RB74 Lowest Channel / 1RB99 and 1RBO

pect

Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,10 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit fheck PAES
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE paks
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
YN Y Pt Pt e, 1. Y
PR s —= aad V) — e Bl
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 509.59270 MHz -45.43 dbm -20.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.80910 MHz -45.59 dBm -20.55 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47187 GHz -44.87 dBm -19.87 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47224 GHz -44.66 dBm -19.66 dB
2,615 GHz 3,000 GHz 1.000 MHz 296777 GHz -44,36 dBm -19,36 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.96292 GHz -44,18 dBm -19.18 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -39.94 dBm -14.94 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93726 GHz -39.90 dBm -14.90 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.33310 GHz -40,83 dBm -15.80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.33219 GHz -41,05 dBm -16.05 dB&
10.000 GHz 14.000 GHz 1.000 MHz 12.64942 GHz -40.10 dBm -15.10 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.57275 GHz -40.15 dBm -15.15 db
14.000 GHz 18.000 GHz 1.000 MHz 15.52156 GHz ~36.40 dBm -11.40 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53406 GHz -36.50 dBm -11.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72265 GHz -12.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71715 GHz -37.43 dBm -12.43 d&
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30.000 MHz 1.000 GHz 1.000 MHz 945.54953 MHz -45.45 dBm -20.45 dB 30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -45.55 dBm .55 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -44.68 dBm -19.68 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -44.63 dém .63 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.96277 GHz -44,16 dBm -19.,16 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.95430 GHz -44.40 dBm 40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -40.09 dBm -15.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -40.08 dBm .08 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.35110 GHz -40.90 dBm -15.90 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.31170 GHz -41,02 dBm .02 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30084 GHz -40.25 dBm -15.25 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.28284 GHz -40.15 dBm .15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.55306 GHz -36.53 dBm -11.53 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52406 GHz -36.42 dBm .42 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69166 GHz -37.51 dBm -12.51 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.69416 GHz -37.77 dém 77 dB
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30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -45.61 dBm -20.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.69965 MHz -45.45 dBm -20.45 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46265 GHz -44.79 dBm -19.79 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47371 GHz -44.51 dBm -19.51 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.93776 GHz -44,33 dBm -19.32 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.07374 GHz -44.47 dBm -19.47 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -39.88 dBm -14.86 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99625 GHz -40.24 dBm -15.24 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.35019 GHz -41,02 dBm -16.02 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.33469 GHz -40.38 dBm -15.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30084 GHz -40.20 dBm -15.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.85076 GHz -40.18 dBm -15.18 db
14.000 GHz 18.000 GHz 1.000 MHz 15.54056 GHz -36.54 dBm -11.54 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.55056 GHz -36.71 dBm -11.71 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72365 GHz -37.62 dBm -12.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.73115 GHz -37.64 dBm -12.64 d&
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30.000 MHz 1.000 GHz 1.000 MHz 866.80910 MHz -45.53 dbm -20.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -45.35 dBm -20.35 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46855 GHz -44.72 dBm -19.72 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46412 GHz -44.68 dBm -19.68 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.95546 GHz -44,36 dBm -19,36 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.05854 GHz -44,32 dBm -19.32 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.00387 GHz -40.07 dBm -15.07 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89776 GHz -39.94 dBm -14.94 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.35160 GHz -40,80 dBm -15.80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34369 GHz -40.36 dBm -15.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.85776 GHz dBm -15.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.30184 GHz -39.74 dBm -14.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.52156 GHz -11.38 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52456 GHz -36.41 dBm -11.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70166 GHz -12.49 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71365 GHz -37 .45 dBm -12.45 d&
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30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -45.38 dBm -20.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10485 MHz -45.39 dBm -20.3% db
1.000 GHz 2,475 GHz 1.000 MHz 2.46707 GHz -44.55 dBm -19.55 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45823 GHz -44.54 dBm -19.54 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.96950 GHz -44,40 dBm -19.40 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.97258 GHz -44,35 dBm -19.35 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -40.04 dBm -15.04 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.89576 GHz -40,03 dBm -15.03 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.34469 GHz -40.91 dBm -15.91 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34769 GHz -40,79 dBm -15.79 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.26984 GHz -40.12 dBm -15.12 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.29934 GHz -39.90 dém -14.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.55556 GHz -36.54 dBm -11.54 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54756 GHz -36.31 dBm -11.31 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69466 GHz -37.68 dBm -12.68 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00075 GHz -37.61 dBém -12.61 dB&
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30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -45.34 dBm -20.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -45.44 dBm -20.44 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.45896 GHz -44.57 dBm -19.57 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46671 GHz -44.56 dBm -19.56 dB
2,615 GHz 3,000 GHz 1.000 MHz 2.94738 GHz -44,21 dBm -19.21 dB 2,615 GHz 3,000 GHz 1.000 MHz 2.97316 GHz -44.23 dBm -19.23 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90176 GHz -39.97 dBm -14.97 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90026 GHz -39.99 dBm -14.99 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.34760 GHz -40,80 dBm -15.80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34369 GHz -40.77 dBm -15.77 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.26384 GHz -40.17 dBm -15.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.28834 GHz -40.01 dBm -15.01 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54406 GHz -36.32 dBm -11.32 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52006 GHz -36.49 dBm -11.49 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69966 GHz -37.47 dBm -12.47 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.70716 GHz -37.40 dBm -12.40 dB
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Peak-to-Average Ratio
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Trace 1 [ 2002 dbm  £7.52 cbm 7.43 da 3.16 dB 5.13 db 6.20 db 6.96 db Trace 1 [ 18.11dBm 26,05 cbm 7.94 d 3.16 dB 5.42 db 6.64 di 7.51d8
L bj )i [ X L bj )i [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.32 1.30 3.06 3.00 4.97 5.01 9.86 9.83 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.34 1.32 3.02 2.99 5.01 4.98 9.78 9.76 - - - -
Page Number 1 A9-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

=

m

=

Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B = RBW 30 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1.1ms @ VBW 100 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.58 dBm Mi[1] 745 dBim)
2 707.15310 MHz - 707.96430 MHz
o nds 26.00 dB . W onds 26.00 dB
_ AR M A - 1.328700000 MHz 0 preedid iy - e 1.306300000 MHZ
Qfactor L 532.2 Q factor 542.0)
o 0 de:
10 -10 7 T
/ v \
AT W A emnp .
W b v W
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.1531 MHz ndB down 1.3287 WHz ML 1 7079643 MHz 17.45 dem ndB down 13063 MHz
TL 1 706.8231 MHz ndg 26.00 B T 1 706.6622 MHz ndg 26.00 dB
T2 i 708.1517 MHz q factor 532.2 T2 i 70B.1685 MHz q factor 542.0
L JU J - L JU -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 100 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 18.6+ dBm mi1] 17.63 dBm
1 70758960 MHZ] 706.56460 MHZ
20 20
USSP NI PN I | P . 26.00 dB P DB 26.00 dB
. v Y 2.062900000 MHz - A el A 3.003000000 MHz
7 Q factor 231.1 Q factor 2a5.4)
o - 0 da:
-10 df
7%”1\‘, MNTLVE) - e g - Ay 1
T " i [T i
TR Y
-an d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 707.8896 MHz 18.64 dom nd@ down 3.0629 MHz [ 1 706.8646 MHZ 17.63 dem nd@ down 3.003 MHz
T 1 7059715 MHz -8.21 dBm nd8 26,00 d8 T 1 706.0255 MHz -8,13 dem nd8 26,00 d8
T2 1 700.0345 MHz -7.00 dém q factor 2311 T2 1 709.02B5 MHz -.29 dbm q factor 235.4
L Il ] L L L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 100 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.99 dBm [EEEY 15.40 dBm
. i 706.56100 MHZ] - 706.66100 MHZ]
nds 26.00 dB K; 26.00 dB
. [ Aty e A 1.975000000 MHz - et s A 5.015000000 MHZ]
I Q factor I\ 142.0| 140.9]
o L i 0ds
X T
d % i s
10 \l'] -10 {I‘
20 W i b'nu A T
i Wl il A P Al e
30 L oVl A,
40 dBm -40 dBm:
50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 706.561 MHz 16.39 dém nd@ down 4,875 MHz [ 1 706.661 Mz 15.40 dem nd@ down 5,016 MHz
T 1 704.993 MHz -9.50 dam nds 26,00 d8 T 1 704,983 MHz -10.19 darm nds 26,00 d8
T2 1 709.968 MHz -9.86 dBm q factor 142.0 T2 1 709.998 MHz -10.48 dBm q factor 140.9
L Il J L J -
TEL : 886-3-327-3456 Page Number 1 A9-4 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 Gbm  Offset 1110 db & RBW 300 khz RefLevel 20.00 dbm  Offset 11.10 OB & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 10.57 dBm mi1] 17.26 dBm
1 704.7430 MH 706.3410 MH
= P b e, 26,00 8 =@ ”T dB 26.00 8
vh \ sy éu! SRR Z0.00 ¢ LRSS W AT A e it Z0.00 ¢
- Moty ety 9.870000000 MHZ| - P M b g 9.830000000 MH]
Q factar \ 71.4) 1 Q factar 71.9
o 0 de:
10 d h, -10 di
P o, ot 4 i A
i Lns Bl i MO S P *l“""mqlp,
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 704.743 MHz 19.57 dbm ndB down 967 MHz ML 1 706.341 MHz 17.26 dem ndB down
TL 1 702.545 MHz -9.06 dBm ndg 26.00 dB T 1 702,645 MHz 27 dbm ndg
T2 i 712.415 MHz q factor 714 T2 i 712.475 MHz 66 dbm q factor

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

=

=

Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.60 dBm mi1] 17.48 dBm
2 707.39090 MHz - 706.40910 MHz
ndB 26.00 dB - ndn 26.00 dB
_ o onr o e B . 1.345500000 MHz - o gl 3.027000000 MHZ|
i Qfactor % 525.8 Q factor 233.4]
o 0 de:
10 d -10 di
S \
f
/ - At .
b b, /e e AN
™
40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 7073300 MHz 14.60 dBm ndB down 1.3455 WHz ML 1 706.4081 MHz 17.48 dem ndB down 3.027 WHz
TL 1 706.8427 MHz -11,37 dém ndg 26.00 dB T 1 705.9695 MHz -9.11 dBm ndg 26,00 dB
T2 i 708.1881 MHz -11.48 dém q factor 525.8 T2 i 700165 MHz -8.80 dém q factor 233.4
L JU ] - L JU ] -
m i i
Ref Level 30.00 Gbm  Offset 1110 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 OB & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.87 dBm mi1] 17.07 dBm
2 ) 705.53200 MHz - ) 703.6040 MHz
ndB 26.00 dB | ndB 26.00 dB
- N - P S Ao P 5.015000000 MHZ| - Al “*'w-ﬂwuﬁl"‘-ﬂ%”nwuwfwﬁ\ 9.790000000 MHZ|
Q factor 140.7) i Q factor \ 71.9
I n
o 0 de: t
T T
10 d -10 di Jf'ln
-20 20 4 l "
™
! L. T Y
w, Sl AL T i il bt
e T
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 705.532 MHz 14.87 dbm ndB down T.015 MHz ML 1 703.604 MHz 17.07 dem ndB down 9,78 MHz
TL 1 704.943 MHz 11,35 dém ndg 26.00 B T 1 702,565 MHz 11,35 dBm ndg 26,00 dB
T2 i 708.958 MHz -11.27 dém q factor 140.7 T2 i 712.375 MHz -9.87 dém q factor 718

TEL : 886-3-327-
FAX . 886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m - m -
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o att I0dE SWT 11ms @ VBW 100 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.33 dBm mi1] 14.91 dBm
2 707.62030 MHz - . 706.80470 MHz
M1 nds 6.00 dB) T ndB 26.00 dB
10 e R B 1.320300000 MHZ| 0 AP AN A et LB R VL 2.091000000 MHz
Qfactar | 536.0) i factor 236.3
o - 0 de: i A
10 d -10 di "‘
| T,
-20 - Y -20 i
. 3 P A1
o I T
-40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.6203 MHz 13.33 dbm ndB down 1.3203 WHz ML 1 7066047 MHz 14.91 dem ndB down 2,591 MHz
TL 1 706.8483 MHz -12.20 dém ndg 26.00 dB T 1 705.9695 MHz -10,73 dém ndg 26.00 dB
T2 i 708.1685 MHz -12.78 dém q factor 536.0 T2 i 708.9805 MHz 12,04 dém q factor 236.3
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 11.90 dBm Mi[1] 15.04 dBm
. 706.74100 MHZ] - 705.8820 MHz
1 nds 26.00 dB 1 nds 26.00 dB|
. Xl Byt 1985000000 MHZ| B ot Attt Aot oy v B At 9.770000000 MHz|
109 | o Tt 141.8 . i Q factor \ 72.2
o - 0 de: -
It T§ i Tl
10 ,f -10
; H
20 = -20 |
o M
0 de T i b e
rufeer LY T : T, el
40 dBm 2 40 dBm
50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 706.741 MHz 11.90 dém nd@ down 4,985 MHz [ 1 705.882 Mz 15.04 dem nd@ down 8,77 Wiz
T 1 705,022 MHz -13.53 dbm nd8 26,00 d8 T 1 702.585 MHz -12,43 dBim nd8 26,00 d8
T2 1 710.007 MHz -14.64 dbm q factor 141.8 T2 1 712.355 MHz -11.02 dam q factor 72.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.73 2.73 4.51 4.48 9.05 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.72 2.72 4.48 4.52 9.07 9.07 - - - -
TEL : 886-3-327-3456 Page Number - A9-7 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L )

m . m L
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 30 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att 30dE BWT  11ms @ VBW 100 kHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.07 dBm mi1] 16.06 dBm
. 707.49160 MHZ] - ” 707.14760 MHZ]
= n 1.099300699 MHz < R oce Bw 1.099300699 MHz
R VJ\J_- RYTIST P
1 d ! 10 df
o - 0 das
L
10 d A -10 df
N h
<0 - g . -20 dBm— v TS \ A
SN Ve fin, g™ P ANV B Aaateah e M W A
g -a0 d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.4916 MHz 17.07 dom [ 1 707.1476 MHz 16.06 dem
T 1 706.95455 MHz 9.58 dam oce Bw 1.099300699 MHz T 1 705.95175 MHz 7.66 dam oce Bw 1.099300699 MHz
T2 1 708.05385 MHz 9.15 dBm T2 1 70B.05105 MHz 7.90 dBm
L JU J - L JU J -
= =
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 100 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 18.9% dBm mi1] 17.73 dBm
. M1 70757760 MHZ] - 11 707.B5360 MHZ
= e A O GG 2.739260739 MHZ| < . T QccBw 2.739260739 MHZ|
e e AR o i s SR L Sy 2
wd . 10d t
5 \ W
o ,J 0 da: y
5 ‘ \
10 d y i
E -
\I""V o 0 i i L 'nr\) i
DNIER i ) A (T '

G LR AR ¥ WAL
a0d -30 df -
40 dBmv -40 dBm:

-50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.8776 MHz 18.94 dom [ 1 707.8536 MHz 17.73 dem
T 1 706.13337 MHz 10.35 dam oce Bw 2.739260739 MHz T 1 705.13337 MHz 10,54 dam oce Bw 2.739260739 MHz
T2 1 708.87263 MHz 11.60 dBm T2 1 70B.87263 MHz 10.27 dBm
trum 532 5 v 532
Ref Level 00 dBm  Offset 11.10 dB & RBW 100 kHz Ref Level 00 dBm  Offset 11.10 dB & RBW 100 kHz
o At I0de ST 1ms @ VBW 300 k2  Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.12 dBrm mi1] 16.3+ dBm
. i 706.57100 MHZ] - . 705.39200 MHZ]
- ey J‘X‘x - occ Bw +.515484515 MHz| - T occ Bw +.485514486 MHZ|
. W S e 104 @l [ A ALY aiaete Wediiea! Y, RNACT Y b
/ \
o 0 d8: { l‘,l\
-10 df =10 di T
|
20 . 20 -
PR e : o I
L = 1 o o,
ALY A i am, W N Y M
-an d a0 d L
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 706.871 MHz 16.12 dém [ 705.392 Mz 16.34 dem
T 1 705.24235 MHz 10.60 dam oce Bw 4.5154B4515 MHZ T 1 705.25225 MHz 9.32 dBim oce Bw 4,485514486 MHZ
T2 1 709.75774 MHz 10.02 dém T2 1 700.73776 MHz 8.76 dBm

TEL : 886-3-327-3456

FAX . 886-3-3

28-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3N2803B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum . L
Ref Level 30.00 cbm  Offset 1110 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 1MHz Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 18.42 dBm Mi[1] 17.42 dem
. " 704.4630 MHZ - w1 704.8230 MHZ,
2 7 RV TV R BTV g 9.050949051 MHz 2 BT PR S PO N 2 VS 9.030969031 MHzZ
P s i
wd 10
{ |
o |" 0ds rr‘ ‘\{
-10 d MI} kL 10 d i IT'
. Lol b . AL il .
2
Rk ey Y g N L L LU u"lm,lw\"‘
-an d a0 d \
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-valua Y-valua Function Function Result
Yp! yp
M1 1 704.463 MHz 18.42 dém M1 1 704.B23 MHz 17.42 dBm
T 1 702.9645 MHz 12.05 dBm Oce Bw 9.050949051 MHz T 1 702.9845 MHz 10.90 dem Oce Bw 9.030969031 MHz
T2 1 712.01585 MHz 10.73 dbm T2 1 712.0155 MHz 12.22 dbm
L JL ] L JU ] L
Spectrum - im -
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 100 khz
o At 30d8 SWT  11ms @ VBW 100kHz Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 15.73 dBm Mi[1] 17.54 dBm
. 707.44690 MHZ] - 707.28420 MHZ]
- oce Bw 1.080909091 MHz o S5E 8N 2.721278721 MHZ]
- h e\ T }rd A
. ey Atar 0 ¥
| ! \
o 0 de: .
I
N, Y
10 df - -10 di
e \ . . “\1‘
20 { -20
f AT "
AL Pl e P U, \, h
oo | i (P v VYL Y L 0
Moo diirald ot vl it Y, A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.4468 MHz 15.73 dém [ 1 707.2842 MHZ 17.54 dem
T 1 706.95175 MHz 7,82 dam 0cc Bw 1.090909091 MHz T 1 706.13337 MHz 9,32 dBm 0cc Bw 2.721278721 MHz
T2 1 708.04266 MHz 8.26 dbm T2 1 708.05465 MHz 11.11 dém
L JL ] L JU ] L
Spectrum - im -
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 15.13 dBm Mi[1] 17.11 dem
=0 oce 4 48553485 M1 = 4 occn 0.070029071 it
Y c B 48551 2 - - By N 2
. e T Y ey I P o urﬂ.mwww.v\ﬂku [P o BT
/ 1 7
! \ / Y
o 0 de: :
) / . { \
10 ," -10 T
| 1
20 -20
I 1)
' ATl L
S R i I 1y ol WA L T Y
Ll TR -
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.43 MHz 15.13 dém [ 1 707.08 MHz 17.11 dem
T 1 705,27223 MHz 8,42 dBm 0cc Bw 4485514486 MHZ T 1 02,9645 MHz 11,63 dem 0cc Bw 9.070929071 MHz
T2 1 700.75774 MHz 9.62 dom T2 1 712.0355 MHz 11.00 dam
L JU J L JL J L
TEL : 886-3-327-3456 Page Number 1 A9-9 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

2 2
Offset 1110 db = RBW 30 kiiz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 100 khz
SWT 1.1ms @ VBW 100 kHz Mode Sweep le att 30 dE SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.46 dBm mi1] 14.68 dBm
. _ 707.03290 MHZ] - 708.05140 MHZ]
oce Bw 1.080909091 MHz s Bw 2.721278721 MHZ]
_ : K — St . 10 i PRSP L) sz
!l \
o 0 de: F ¥
S I f i
10 — - 10 d ‘
o n IP 'M
20 ; - 20 1 h
|~ . i,
Sy W A A 30 Bt ‘ Niticamiy
T e e SY) SN
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.0328 MHz 13.46 dom [ 1 70B.0514 MHZ 14.68 dem
T 1 706.95175 MHz 5.48 dam oce Bw 1.090909091 MHz T 1 705.14535 MHz 7.18 darm oce Bw 2.721278721 MHz
T2 1 708.04266 MHz 5.30 dBm T2 1 70B.BE663 MHz 5.78 dBm
L JU ] e L JU ) vo

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum . L
Ref Level 30.00 cbm  Offset 11,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
I MI[1] 12.90 dBm M1[1] 14.84 dBm)|
5 705.1820 MHz
2 2
20 occ Bw 2 T occ Bw 9.070929071 MHz|
A\ foa Af 1 i T ottt bt b gt Vi i
10 df ¥ - A AT 10 i
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o - 0 d: Ji 1
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10 df t =10 di F T
20 b " | N
N ¥ L
! / L
30 B —— . 204 Fteet LR T e
A\ o P, s ) Ky v RN, L o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 705.512 MHz 12.99 dém [ 1 705.182 Mz 14.84 dBm
T 1 705.23227 MHz 6.52 dam oce Bw 4.525474525 MHZ T 1 702,954 MHZ 7.65 darm oce Bw 9.070929071 MHz
T2 1 709.75774 MHz 6.48 dBm T2 1 712.0355 MHz 7.50 dBm
L JU ] e L JU e
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. ; ; AkS Line _§PURIQU$_LINE_ABS PAS!
20 dIB’I'F“H PURIOUS INE_ABS P .H\ 20 GBH‘.‘P Fu\\ S
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Bl L2y 60 dBm: — —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -24.17 dBm 1117 08 714.000 Miz | 716,000 MMz 100,000 kiz TR TR 2160 dBm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -16.28 dém -3.28 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00055 MHz 1538 dBm 238 dB
599.000 MHz 701.000 MHz 100.000 kHz 69927672 MHz 21.72 dBm -8.28 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -22.55 dbm -9.55 db
.
Il 1 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
ectru Spectrum v
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Lt sPURIOUS INE_ABS PASS
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S e
-50 dBm — i -50 dem i =
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Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -25.12 dém -12.12 d& 714.000 MHz 716.000 MHz 100.000 kHz 7101598 Wiz 14.26 dBm -15W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99456 MHz -22.70 dBm -9.70 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00235 MHz 2092 dBm Ao de
589.000 MHz 701,000 MHz 100,000 kHz 609,83816 MHz 13.58 dBm -16.42 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 5025 dhm 759 db
Y
I J1 [ 3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12/

1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.86 dBém -11.86 de 714.000 MHz 716.000 MHz 100.000 kHz 715,74525 MHz 20.88 dBm -9.12 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99725 MHz -17.08 dBm -4.08 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00235 MHz -16.43 dBm -3.43 dp
£299.000 MHz 701.000 MHz 100.000 kHz 699.26274 MHz 21.16 dBm -6.94 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -23.71 dbm -10.71 dB
\
il [ I 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm / . \ 10 dBm’MMMM\
0de f | o derd T
-10 dem ‘ -10d
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i/ r ¥
-30 dBm e ! M’“‘- -30 dém <
. -
40 dBm 1 40 dem
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Bt a1 R 60 dem e e
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -25.97 dém -12.57 d& 714.000 MHZ 716.000 MAz 100.000 kHz 714.83616 MHz 12.12 dBm -16.88 db
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -22.88 dBm -5.88 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 01353 MHe 22 26 dBm 026 db
599.000 MHz 701,000 MHz 100,000 kHz 699,83417 MHz 12,95 dBm -17.05 d& 716,100 MHz 725000 Mz 100000 kHz 16 10445 Mie —59.72 dhm .79 db
Y
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine - s
\ [
10 dBm {f \ 10 dBm {* \
0 dB l 0 dBm J L
-10 d8m - -10 dBm
SPURIOUS_LINE_ABS \‘ J‘
-20 dem + -20 dBm j \
-20 dBm ﬂ \‘3 {-\ -30 dem f |
-40 dam \ J ; 40 ua(\ T
-50 dBm fr ! L“ M’“ o
st W“‘-«A«.
et Bamnan S WO
B EBR 50 dem
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -27.10 d&m -14.10 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,74126 MHz 19.06 dBm -10.04 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98706 MHz -18.64 dbm -5.64 di 716,000 MHz 716,100 MHz 30,000 kHz 716,00544 MHz -18.34 dBm -5.34 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.26274 MHz 19.72 dBm -10.28 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.60 dbm -13.60 dB
T
r [t N 1 7]
Date: 21 19:53:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dBm i "\ 10 dBr“.{, \
0 dB r/ % 0 dem+
-10 dem { | -10 dp \
SPURIOUS_LINE_ABS r \ \
20 dem \ 20 dpm i
30 dBm mﬂég W
r G, m Y \M\
-40 dem > ~+0 dBm <
-50 dam — ] 50 dem
| ] R
e |
-au derr -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -27.20 dém -14.20 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁ MAz 11.64 dBm -18W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99046 MHz -23.41 dém -10.41 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHz 2451 dBm 1Tl db
£99.000 MHz 701,000 MHz 100,000 kHz 700,12787 MHz 12.30 dBm -17.70 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz ~57.17 cbm S PRERT
T
i 1 r3
Date 2023 19:52:30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
A A
10 dem — 10 dem / \
0ds ] \\ 0 dem (
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ /
“20 dem \ -20 dBm f
-30 dBm ! ‘\ /a\ -30 dem /. ‘
-40 dBm j L -40 derh l“J'
-50 dam — L L = )
e K —
N Sy Ao
“BUHET 60 dBm —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.88 d&m -18.68 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.74925 MHz 17.35 dBm -12.65 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99995 MHz -21.85 dBm -8.85 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00814 MHz -22.27 dBm -9.27 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600,22478 MHz 16.71 dém -13.20 d 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -31.54 dBm -18.54 dB
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem o 10 cBm g
\ [T
laual| Soam!
-10 dBm - I -10 de! ‘
SPURIOUS_LINE_ABS # \l !
20 dem Jl h‘ 20 dim L
-30 dBm F \‘%‘ -30 q i \J\
-40 dBm 7 0 dem
o
-50 dm = 50 dBm B
freme” -
I “\-_mmm
ol a8 -60 dem: —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~20.23 dém -16.23 & L4 D00 Wi | 716 PtD i 100,000 Kiz S T o7 cBm -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99675 MHz -25.30 dém -12.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 2671 dBm 1371 b
599.000 MHz 701.000 MHz 100.000 kHz £99.78422 MHz 9.95 dem -20.05 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -31.45 dBm -18.45 db
T
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2803B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_|ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm - A ]t
f A "
ode I dem -
| \
-10 dBm |’ 10 dBm |
SPURIOUS_LINE_ABS JI !
20 dem /# 20 dim t‘;_
-30 dem -30 dem T
p———— S—
« b
40 dBm 40 dBm ~
-50 dam -50 dem -\\""
—
-60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALi Rangelow | Rangeup | RBW Frequency Power Abs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -26.77 dem -13.77.d8 713.000 MHz 716,000 MHz 100.000 kHz 71373876 MHz 1018 dBm -10.82 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99865 MHz -24.17 dém -11.17 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600015 MHz 23.45 dBm Cln4c de
£99.000 MHz 702,000 MHz 100,000 kHz 701,42008 MHz 10.79 dBm -19.21 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz Z23.59 dBm 1057 db,
.
I - I 1 B2

Date:

21.DEC

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
ul 10 ggr- X
10 dBm - A > n*-\\ y PP,
|
ode - H[| ¢ cem L‘
| |
-10 d8m f L10 dem |
SPURIOUS_LINE_ABS ‘l l
-20 dem J -20 dBm
-30 dBm . -30 dem
—— = ==y
e P,
-40 dem 40 dem
A S
-50 dém — — 50 dem S —
—
60 dem —
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -28.67 dBm -15.67 08 713.000 Mz | 716.000 MAZ 100.000 KAz N TEr 516 dBm -ZUWI
698.900 MHz 599.000 MHz 30.000 kHz £98.99406 MHz -25.98 dBm -12.98 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00215 MHz 54.58 dBm 1158 0B
599.000 MHz 702.000 MHz 100.000 kHz 701,33916 MHz 9.79 dBm -20.21 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.09 dBm -13.09 dB
Y
I 1 r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -28.21 dBm -16.21 08 715.000 Mz | 716,000 MMz 100.000 KAz e 5207 dbm -aml
698.900 MHz 599.000 MHz 30.000 kHz 698.99575 MHz -26.18 dBm -13.18 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00055 MHz 35.60 dBm 1260 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.31818 MHz 8.43 dBm -21.57 d 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.34 dBm -16.34 dB
Y
I - i 1 B2
Date: 21 20:01 2 Date: 21.DEC

LTE Band 12 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
d 3 3 PARS Line SPURIOUS_LINE_|ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
o L " ~
0 ds £ ’ U {lf 7 58m il
| \ |
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L ]
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|
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Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz -32.04 dBm -19.64 08 713.000 Mz | 716.000 MAZ 100,000 kiz FR e 451 cBm _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99136 MHz -23.96 dém -16.96 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00265 MHz 30.51 dBm 17518
£59.000 MHz 702.000 MHz 100.000 kHz 700.56294 MHz .65 dém -25.35 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.07 dBm -21.07 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
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1.000 GHz 3.000 GHz 1.000 MHz 2.897176 GHz -45.64 dBm -32.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46038 GHz -45.49 dBm -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz £.91989 GHz -41.35 dBm -28.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -41,18 dBm -28.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34616 GHz -42.,19 dBm -29.19 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.31967 GHz -42 41 dBm -20.41 d&
_— —_—
\ ) . ( Il J -
Spe: n DVI"
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 dvgPwr
Limit Llhm,k [
ine PURIOUS LINE_ABS PABS
-10 ddRE—
| SPURIOUS_LINE_ 2B
-20 dém
-30 dém
-40 dB
e N P S E——
des f —
-70 dB
-80 des
-00 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 625.92985 MHz -56.68 dBm -43.68 dB
725.000 MHz 1.000 GHz 100.000 kHz 920,03954 MHz -56.00 dBm -43.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -45.67 dém -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -41.34 dbm -28.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.31317 GHz -42.27 dBm -29.27 dB
J1 ] ) wa
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Report No. : FG3N2803B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0136
40 Normal Voltage 0.0030
30 Normal Voltage 0.0095
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0136
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0116
-30 Normal Voltage 0.0071
20 Maximum Voltage 0.0095
20 Normal Voltage 0.0000
20 Battery End Point 0.0082
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.94 6.32 6.78 PASS
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